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EXHIBIT 1. INTRODUCTION

1.1 - Scope
References: FCC Part 15, Subpart C, Section 15.407
RSS GEN issue 3 and RSS 210 issue 8 Annex 9
RSS 102 issue 4
Title: FCC : Telecommunication — Code of Federal Regulations,

CFR 47, Part 15.
IC : Low-power License-exempt Radio-communication
Devices (All Frequency Bands): Category | Equipment

Purpose of Test:

To gain FCC and IC Certification Authorization for Low-
Power License-Exempt Transmitters.

Test Procedures:

OET KDB 789033 D01 General UNII Test Procedure

Environmental Classification:

Commercial, Industrial or Business

Residential
1.2 - Normative References
Publication Year Title
FCC CFR Parts 0-15 2013 Code of Federal Regulations —

Telecommunications

ANS| C63.4

American National Standard for Methods of
Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment
in the Range of 9 kHz to 40 GHz.

2003

RSS-210 Annex 9

Low-power License-exempt Radio
2010 communication Devices (All Frequency Bands):
Category | Equipment

General Requirements and Information for the

RSS-GEN lssue 3 2010 Certification of Radio Apparatus

RSS 102 2010 Rad!o Frequen_cy (RF) Exposure Compliance of
Radiocommunication apparatus.

ANSI C63.10 2009 American National Standard for Testing

Unlicensed Wireless Devices

FCC KDB 789033 D01
v01r02

Guidelines for Compliance Testing of Unlicensed
2012 National Information Infrastructure (U-NII)
Devices- Part 15 Subpart E.

Appendix B. FCC order, ET
Docket No. 03-122 (FCC
06-96)

Compliance measurement procedures for U-NII
devices operating in the 5.25-5.35GHz and 5.47-
5.725GHz bands incorporating dynamic
Frequency Selection.

2006
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1.3 - LS Research, LLC Test Facility

LS Research, LLC is accredited by A2LA (American Association for Laboratory Accreditation) as
conforming to ISO/IEC 17025, 2005 “General Requirements for the Competence of Calibration and
Testing Laboratories”.

LS Research, LLC’s scope of accreditation includes all test methods listed herein, unless otherwise
noted.

1.4 - Location of Testing

All testing was performed at the following location utilizing the facilities listed below, unless
otherwise noted.

LS Research, LLC
W66 N220 Commerce Court
Cedarburg, Wisconsin, 53012 USA,

List of Facilities Located at LS Research, LLC:

Compact Chamber
Semi-Anechoic Chamber
Open Area Test Site (OATS)

1.5 - Test Equipment Utilized

A complete list of equipment utilized in testing is provided in Appendix A of this test report.
Calibration dates are indicated in Appendix A. All test equipment is calibrated by a calibration
laboratory accredited to the requirements of ISO/IEC 17025, and traceable to the Sl standard.
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EXHIBIT 2. PERFORMANCE ASSESSMENT

2.1 - Client Information

Manufacturer Name: B&B Electronics
Address: 707 Dayton Road PO Box 1040, Ottawa, IL 61350
Contact Name: Paul Harrington

2.2 - Equipment Under Test (EUT) Information
The following information has been supplied by the applicant.

Product Name: Airborne Enterprise Server and Access Point

Model Number: 9768 & 9373 & WLNN-AN-CE551

Serial Number: 04-070,03-065,Unit2, Unit1: Radiated measurements
03-058,03-066,Unit1 : Conducted measurements

2.3 - Associated Antenna Description

The antennas associated with the EUT are:

MFG P/N: peak Gain 2.4 (dBif\vg Gain 2.4G (dBiPeak Gain 5G (dBijivg Gain 5G (dBi]  Connector Type
Laird CAF 94505 2.0 4.0 IPEX MHF (U.FL)
Taoglas GW.71.5153 3.8 -0.7 5.5 0.0 RP-SMA
Taoglas | PC.11.07.0100A 3.0 -0.6 4.5 -0.5 Cable to IPEX MHF (U.FL)
Nearson T131XX 2.0 N/A 2.0 N/A RP-SMA
Taoglas WS.01.B.305151 4.1 -1.6 4.7 -3.0 Cable to RP-SMA
Taoglas | FXP810.07.0100C 2.4 -1.2 5.1 -0.8 Cable to IPEX MHF (U.FL)
Taoglas  |FXP.830.07.0100C 2.6 -3.0 5.0 -0.6 Cable to IPEX MHF (U.FL)
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2.4 - EUT’S Technical Specifications

EUT Frequency Range (in MHz)

5180 to 5240 MHz
5260 to 5320 MHz
5500 to 5700 MHz

RF Power in Watts (Conducted measurement)

Minimum:

802.11a = 0.0115 Watts
802.11n(HT20) = 0.0078 Watts

Maximum:

802.11 a = 0.0257 Watts

802.11 n(HT20) =0.0219 Watts
5180 to 5240 MHz = 0.0219 Watts
5260 to 5320 MHz = 0.0257 Watts
5500 to 5700 MHz = 0.0219 Watts

Max Conducted Output Power (in dBm)

5180 to 5240 MHz = 13.4 dBm
5260 to 5320 MHz = 14.1 dBm
5500 to 5700 MHz = 13.4 dBm

Field Strength at 3 meters (Maximum)

Not Applicable

Occupied Bandwidth

802.11 a =23.0 MHz
802.11 n(HT20) = 21.8 MHz

Type of Modulation OFDM

Transmitter Spurious (worst case) at 3 meters | 56.96dBuV/m (Peak detector) at
11400MHz.

Stepped (Y/N) Y

Step Value: 1 dBm

Frequency Tolerance %, Hz, ppm

Better than 1 PPM

Transceiver and microprocessor Model # (if
applicable)

Transceiver: Atheros AR6203
Microprocessor: Atmel AT91SAM9G20

Antenna Information

Detachable/non-detachable detachable
Type Screw mount antenna, PCB dipole,
sleeve dipole.
Gain Highest Peak gain = 5.5dBi
EUT will be operated under FCC Rule Part(s) | Title 47 part 15.407
EUT will be operated under RSS Rule Part(s) | RSS 210 A9
Modular Filing X Yes [ ] No
Portable or Mobile? Mobile
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RF Technical Information:

Type of SAR Evaluation: Device Used in the Vicinity of the Human Head
Evaluation SAR Evaluation: Body-worn Device
(check one) X | RF Evaluation

If RF_Evaluation checked above, test engineer to complete the following:

Evaluated against exposure limits: [X] General Public Use

Duty Cycle used in evaluation: 100 %
Standard used for evaluation: OET 65

Measurement Distance: 20 cm
[ 1V/m
[ Measured

RF Value: 0.181

2.5 - Product Description

[ ]A/m X] W/m?

[] Computed [X] Calculated

[ ] Controlled Use

The EUT is an 802.11 a/b/g/n WLAN module that can be used as a client, access point and bridge
mode with an Ethernet or UART interface.
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EXHIBIT 3. EUT OPERATING CONDITIONS &

CONFIGURATIONS DURING TESTS

3.1 - Climate Test Conditions

Temperature: 70-71° F
Humidity: 32-42%
Pressure: 728-741mmHg

3.2 - Applicability & Summary Of EMC Emission Test Results

3.2.1 Operation in the 5.15 — 5.25 GHz band

FCC RSS Test Description Test
Rule Part Rule Part Result
15.407 (a)(1) 210A9.2 (1) Power Limits Pass
15.407 (a)(1) 210 A9.2 (1) Peak Power Spectral Density Pass
15.407 (a)(1) 210 A9.2 (1) 26dB Bandwidth Pass
15.407 (a)(6) N/A Peak Excursion Ratio Pass
15.407 (b)(1) 210A9.2 (1) Undesirable emissions Limit Pass
15.407 (b)(6) & 210 A9.2 (1) Spurious Emissions below 1GHz Pass
(7), GEN AC Mains emissions
15.407 (e) 210 A9.2 (1) Indoor Operation Pass
15.407 (f) 102 (4) RF Exposure requirements Pass
15.407 (g) N/A Frequency Stability Pass
3.2.2 Operation in the 5.25 — 5.35 GHz band
FCC RSS Test Description Test
Rule Part Rule Part Result
15.407 (a)(2) 210 A9.2 (2) Power Limits Pass
15.407 (a)(2) 210 A9.2 (2) Peak Power Spectral Density Pass
15.407 (a)(2) 210 A9.2 (2) 26dB Bandwidth Pass
15.407 (a)(6) N/A Peak Excursion Ratio Pass
15.407 (b)(2) 210 A9.2 (2) Undesirable emissions Limit Pass
15.407 (b)(6) & 210 A9.2 (2) Spurious Emissions below 1GHz Pass
(7), GEN AC Mains emissions
15.407 (f) 102 (4) RF Exposure requirements Pass
15.407 (g) N/A Frequency Stability Pass
15.407 (h)(1) 210 A9.2 (2) Transmit Power Control (TPC) N/A**
15.407 (h)(2) 210 A9.3 (a) Dynamic Frequency Selection N/A*
15.407 (h)(2)(ii) 210 A9.3 (b)(ii) Channel Availability Check Time N/A*
15.407 (h)(2)(iii) 210 A9.3 (b)(iii) Channel Move Time Pass
15.407 (h)(2)(iv) 210 A9.3 (b)(v) Non-Occupancy period Pass

* :The EUT is a client device

**: The EUT has an EIRP of less than 500mW.

Note: Channel 5260MHz complies with technical requirements of 5.15 to 5.25 GHz band.
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3.2.3 Operation in the 5.47 — 5.725 GHz band

FCC RSS Test Description Test
Rule Part Rule Part Result
15.407 (a)(2) 210 A9.2 (3) Power Limits Pass
15.407 (a)(2) 210 A9.2 (3) Peak Power Spectral Density Pass
15.407 (a)(2) 210 A9.2 (3) 26dB Bandwidth Pass
15.407 (a)(6) N/A Peak Excursion Ratio Pass
15.407 (b)(3) 210 A9.2 (3) Undesirable emissions Limit Pass
15.407 (b)(6) & 210 A9.2 (3) Spurious Emissions below 1GHz Pass
(7), GEN AC Mains emissions

15.407 (f) 1025 (4) RF Exposure requirements Pass
15.407 (9) N/A Frequency Stability Pass
15.407 (h)(1) A9.2 (3) Transmit Power Control (TPC) N/A**
15.407 (h)(2) A9.3 (a) Dynamic Frequency Selection N/A*
15.407 (h)(2)(ii) A9.3 (b)(ii) Channel Availability Check Time N/A*
15.407 (h)(2)(iii) A9.3 (b)(iii) Channel Move Time Pass
15.407 (h)(2)(iv) A9.3 (b)(v) Non-Occupancy period Pass

* :The EUT is a client device

** - The EUT has an EIRP of less than 500mW.

3.3 - Modifications Incorporated In The EUT For Compliance Purposes

[ ] None

X Yes (explain below)

In order to use Channel 52 (5260MHz), the manufacturer set the channel to meet all applicable
technical requirements for operation in the 5.15 to 5.25 GHz band, including indoor use. The indoor
use requirement for channel 52 will be included in the owner’s manual.

3.4 - Deviations & Exclusions From Test Specifications

Xl None

[ ] Yes (explain below)
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EXHIBIT 4. DECLARATION OF CONFORMITY

The EUT was found to MEET the requirements as described within the specification of FCC Title
47, CFR Part 15.407, and Industry Canada RSS-210, Issue 8 (2010), Annex 9.

Note: If some emissions are seen to be within 3 dB of their respective limits; as these levels are
within the tolerances of the test equipment and site employed, there is a possibility that this unit, or
a similar unit selected out of production may not meet the required limit specification if tested by
another agency.

LS Research, LLC certifies that the data contained herein was taken under conditions that meet or
exceed the requirements of the test specifications. The results in this Test Report apply only to the
item(s) tested on the above-specified dates. Any modifications made to the EUT subsequent to the
indicated test date(s) will invalidate the data herein, and void this certification.
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EXHIBIT 5. General Procedures.

5.1 Radiated measurements

Radiated RF measurements were performed on the EUT in a 3 meter Semi-Anechoic, FCC listed
Chamber. The frequency range from 30 MHz to 40000 MHz was scanned and investigated. The
radiated RF emission levels were manually noted at the various fixed degree settings of azimuth on
the turntable and antenna height. The EUT was placed on a non-conductive pedestal in the 3
meter Semi-Anechoic Chamber, with the antenna mast placed such that the antenna was 3 meters
from the EUT. A Biconical Antenna was used to measure emissions from 30 MHz to 300 MHz, and
a Log Periodic Antenna was used to measure emissions from 300 MHz to 1000 MHz. A Double-
Ridged Waveguide Horn Antenna was used from 1 GHz to 18 GHz while a standard gain horn
antenna was used in the 18 GHz to 40 GHz range. The maximum radiated RF emissions between
30MHz to 4 GHz were found by raising and lowering the sense antenna between 1 and 4 meters in
height, using both horizontal and vertical antenna polarities. Measurements above 4 GHz are
performed at 1 meter separation distance.

The EUT was positioned in 3 orthogonal orientations.

5.2 Calculation of Radiated emissions limits and reported data.

Reported data:

For both fundamental and spurious emissions measurement, the data reported includes all
necessary correction factors. These correction factors are loaded onto the EMI receiver when
measurements are performed.

Reported Measurement data = Raw receiver measurement (dBuV/m) + Antenna correction
Factor + Cable factor (dB) + Miscellaneous factors when applicable (dB) — amplification
factor when applicable (dB).

Generic example of reported data:

Reported Measurement data = 18.2 (raw receiver measurement ) + 15.8 (antenna factor) +
1.45 (cable factor) = 35.45 (dBuV/m).

As specified in 15.247 (d) and RSS 210 A8.5, radiated emissions that fall within the restricted band
described in 15.205(c) for FCC and section 2.2 of RSS 210 for IC, must comply with the general
emissions limit.

The following table depicts the general radiated emission limits above 30 MHz. These limits are
obtained from Title 47 CFR, Part 15.209, for radiated emissions measurements. These limits were
applied to any signals found in the 15.205 restricted bands. The mentioned limits correspond to
those limits listed in RSS GEN.
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Frequency 3 m Limit 3 m Limit 1 m Limit
(MHz) pv/m (dBpV/m) (dBpv/m)
30-88 100 40.0 -
88-216 150 43.5 -

216-960 200 46.0 -

960-24,000 500 54.0 63.5

Sample conversion of field strength (uV/m to dBuV/m):
dBuV/m = 20 log 1o (100)= 40 dBuV/m (from 30-88 MHz)

Conversion of field strength measurements to EIRP (KDB 412172).

E[dBuV/m] = EIRP[dBm] — 20 log(d[meters]) + 104.77

E is the field strength
d is the measurements distance

Example:
1. Field strength to EIRP:

E = 105.2 [dBuV/m], d = 3 [meters]
EIRP =105.2-95.2 =10dBm

E = 54 [dBuV/m]*, d = 3 [meters]
EIRP =54.0 -95.2 =-41.2 dBm
* Average limit for emissions above 1GHz

2. EIRP to field strength:

EIRP =-30.0 dBm, d = 3 [meters]
=-30.0 + 95.2 = 65.2 [dBuV/m]
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EXHIBIT 6. EUT Duty Cycle

Test Engineer: Khairul Aidi Zainal

All measurements are to be performed with the EUT transmitting at greater than or equal to 98%
percent duty cycle. If greater than or equal to 98 percent duty cycle is not available, the actual duty
cycle needs to be measured so that power and peak spectral density measurements can be
corrected upwards.

6.1 Test Procedure.

Per KDB 789033 D01 section B (2) (b), a spectrum analyzer with zero span at the frequency of
interest was used to measure the on and off times of the transmitted signal.

6.2 Data.

The data reported includes all necessary correction factors. These correction factors are loaded
onto the EMI receiver when measurements are performed.

Reported Measurement data = Raw receiver measurement (dBm) + Cable factor (dB) +
Miscellaneous factors when applicable (dB).

Generic example of reported data:

Reported Measurement data = 8.55 (raw receiver measurement in dBm ) + 0.85 (cable factor
in dB) =9.4 (dBm).

Duty Cycle correction = 10 log (1/x),
Where, x is the duty cycle.

Example:
x=0.97

Duty Cycle Correction = 10 log(1/0.97) = 0.12dB

Prepared For: B&B Electronics EUT: Airborne Enterprise Server and | LS Research, LLC
Access Point

Report # 312057 UNIITX Model #:Refer to section 2.2 Template: 15.407

LSR Job #: C-1562 Serial #: Refer to section 2.2 Page 14 of 88




6.2.1 6MBPS.

Agilent 15:35:16 HNov 15, 2812 R T | Marker Agilent 15:34:38  Now 15, 2912 Marker
Eut PG —18 dB Sele2ct ngker y t PG 18 Select Marker
st AN R
Normal y Normal
Delta
Delta Pair Delta Pair
(Tracking Ref) " (Tracking Ref)
Ref & Ref s
Span Pair i\ Span Pair
Span Center Span Center
Off
More
1 of 2
Off time On time

Duty Cycle = (2.065ms/2.065ms+30us) = 98.6%. No duty cycle correction.

6.2.2 12MBPS

Agilent 18:83:55 Jan 3, 2613 R T | Marker Agilent 18:83:41 Jan 3, 2613 R T | Marker
& Mkrl & Mkrl

Select Marker Select Marker

- 23 - 23
et ARl PP TP

Normal Normal

Delta Delta

Delta Pair Delta Pair

{Tracking Ref)
Ref

{Tracking Ref)
Ref a

A

Span Pair Span Pair
Span Center| p Span Center|
o ED Marker a o
1843333333 ms
More -0.83 dB_ More
' 1of 2 - . - 1of 2
Copyright 2000-2010 Rgilent Technolo
Off time On time
Duty Cycle = (1.043ms/1.043ms+30pus) = 97.2%. Duty cycle correction = 0.12dB.
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6.2.3 24MBPS

Agilent 18:14:38 Jan 3, 2613 R T | Marker Agilent 18:13:36 Jan 3, 2613 R T | Marker
5 -155 dB B Select Marker 5 155 dB Selezct Mgrker
g o e, 2 L S e
Normal ‘ Normal
Delta Delta
Delta Pair Delta Pair
(Tracking Ref) (Tracking Ref)
Ref a Ref a
Span Pair Span Pair
Span Center Span Center
Off Off
More - More
" - 1 of 2 oz ey 1 of 2
Off time On time
Duty Cycle = (531.7us/531.7us +30ps) = 94.7%. Duty cycle correction = 0.24dB.
# Agilent 18:39:54 Jan 3, 26013 R T | Marker 3% Agilent 18:39:35 Jan 3, 2013 R T | Marker
] Atten 36 B Ext PG —15.5 dB ‘ Select Marker B At Et PG —15.5 dB ‘ § Select Marker
. 1 1R
f‘\ﬂ‘"\'ﬁ"ﬂ'ﬁ "‘r.l\mlri'ﬁ\\""xjwi\Wr"i‘n‘n“ﬂ-'«lv‘ﬁm*‘i"r‘fﬂl"‘#l.i’.\'1F "\‘M\ﬂ.’ﬂh%\'-»{',-'ﬂbu"«’rﬂ\l]\'-’%‘-‘ “W-"\'r"ﬂ"ﬁ '|.l\||?"r1ri'ﬁﬁ\"uwl“Wr"w'r"ﬂwlr‘M"‘J"r‘mf"w,|\'1 "\'Np.’ﬂ'hn‘uadn\\‘-{',-'Mhﬁ""ﬁﬂ\\h""‘*“‘"
i | Normal i ! Normal
Delta
Delta Pair Delta Pair
(Tracking Ref) (Tracking Ref)
Ref a Ref a
Span Pair Span Pair
Span Center Span Center!
off Marker a
2279333333 ps
-2.74 dB
More ——
- - - ) 1of2
t 2000-2010 Agilent Technalogies
Off time On time

Duty Cycle = (227.9ps/227.9us +28.6us) = 88.8%.

Duty cycle correction = 0.51dB.
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EXHIBIT 7. Emission Bandwidth (EBW)

Test Engineer: Khairul Aidi Zainal

The emission bandwidth is the 26dB bandwidth in MHz. This bandwidth is used to determine the
maximum conducted output power measurement and the appropriate limit.

7.1 Test procedure.

KDB 789033 D01 section D.

7.2 Test Data.

The data reported includes all necessary correction factors. These correction factors are loaded
onto the EMI receiver when measurements are performed.

Reported Measurement data = Raw receiver measurement (dBm) + Cable factor (dB) +
Miscellaneous factors when applicable (dB).
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7.2.1 Operation in the 5.15 — 5.25 GHz band

7.2.1.1 6MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
36 5180 16.5 21.3
6 Mbps 40 5200 16.5 21.6
48 5240 16.5 21.5
7.2.1.2 12MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
1 36 5180 16.5 22.0
40 5200 16.6 21.5
Mbps
48 5240 16.5 22.0
7.2.1.3 24MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
” 36 5180 16.5 23.0
40 5200 16.5 23.0
Mbps
48 5240 16.5 22.0
7.2.1.4 MCS7
Data Rate | Channel Frequency 99% (MHz) EBW 26dB
(MHz) (MHz)
s | 25| S0 | ¢ |
(MCS7?) - -
48 5240 17.6 21.4
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7.2.2 Operation in the 5.25 — 5.35 GHz band

7.2.2.1 6MBPS
. EBW
Data Rate | Channel Fn(e&u:zr;cy (I?/|9|-|/;) 26dB
(MHz)
52 5260 16.5 21.3
56 5280 16.5 21.0
6 Mbps
60 5300 16.5 20.8
64 5320 16.5 21.0
7.2.2.2 12MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
52 5260 16.5 21.6
12 56 5280 16.5 21.4
Mbps 60 5300 16.5 21.1
64 5320 16.5 21.1
7.2.2.3 24MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
52 5260 16.5 21.8
24 56 5280 16.5 21.3
Mbps 60 5300 16.4 20.8
64 5320 16.5 21.2
7.2.2.4 MCS7
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
52 5260 17.6 21.5
65 56 5280 176 | 216
Mbps 60 5300 176 | 210
(MCS7) : :
64 5320 17.6 21.5
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7.2.3 Operation in the 5.47 — 5.725 GHz band

7.2.3.1 6MBPS
0 EBW
Data Rate | Channel Frt(e&u:zr;cy (l?/lgH/;) 26dB
(MHz)
100 5500 16.5 20.9
6 Mbps 116 5580 16.5 21.0
140 5700 16.6 21.6
7.2.3.2 12MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
1 100 5500 16.6 21.2
116 5580 16.5 21.1
Mbps
140 5700 16.5 20.7
7.2.3.3 24MBPS
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MH2)
” 100 5500 164 20.2
116 5580 16.4 20.2
Mbps
140 5700 164 20.1
7.2.3.4 MCS7
EBW
Data Frequency 99%
Channel 26dB
Rate (MHz) (MHz) (MHz)
65 100 5500 17.6 21.1
Mbps 116 5580 17.6 20.9
(MCS
7) 140 5700 17.6 21.4
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7.3 Screen Captures

7.3.1 Operation in the 5.15 — 5.25 GHz band
Channel 36

x% Agilent 15:02:56 Jan 16, 2013

R T Meas Setup

Avg Number:
14

Ch Freq 5.18 GHz

Oceupied Bandwidth Off|
Avg Mode

Exp Repeat!

Max Hold

Julit 0ff

Occ BH Z Pur
99.09 %
OBW Span

250000008 MHz
YBH 2.4 MHz

Occupied Bandwidth o608 ?ﬂg
16.5147 MHz ——
Transmit Freq Error 5 kHz Rgﬁ_lglrzeel

% _dB Bandwidth

7.3.2 Operation in the 5.25 — 5.35 GHz band

Channel 52
3 Agilent 08:43:25 Jan 17, 2013

R T Meas Setup

Avg Number
19

Ch Freq 5.26 GHz Trig Free
Occupied Bandwidth

On Off!

Avg Mode
Eup Repeat
3 Ext PG -18 dB
Max Hold
On 0ff

B e ¥ 3

b
Tt Occ BH % Pwr
M 99.00 %

OBH Span
25.0000088 MHz

#YBH 2.4 MHz
Occupied Bandwidth Occ BH % Pur ! —28.@’@(3 %g
16.4734 MHz xd8 - ——
N S T RerLove
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7.3.1 Operation in the 5.47 — 5.725 GHz band

Channel 140
¥ Agilent 19:27:24 Jan 17, 2013 R T Trace
ChFreq 5.7 GHz fizcs
Occupied Bandwidth B
Clear Hrite
G -16 dB
Max Hold
S e e S ——
~
S
R - Hin Hold
View
VBN 2.2 fHz
Occupied Bandwidth Occ BH % Pur Blank
16.6818 MHz x dB
Transmit Freq Error 5 4 kHz IHO{S
% dB Banduidth 2 z ’

Copyright 2000-2010 Agilent Technologies
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EXHIBIT 8 Maximum Conducted Output Power And Peak

Power Spectral Density

Test Engineer: Khairul Aidi Zainal

8.1 Test Procedure

KDB 789033 D01 section C (Maximum Conducted Output Power) and E (Peak Power Spectral
Density)

For maximum conducted output power, the test method SA-1(for rates with duty cycle greater than
98%) and method SA-2 (for rates with duty cycle greater than 98%).

8.2 Limits

8.2.1 Operation in the band 5.15 to 5.25 GHz

Maximum conducted output power = Lesser of 50mW or 4dBm + 10 log EBW
Peak Power Spectral Density = 4 dBm/MHz

8.2.2 Operation in the band 5.25 to 5.35 GHz

Maximum conducted output power = Lesser of 250mW or 11dBm + 10 log EBW

Peak Power Spectral Density = 11 dBm/MHz

8.2.3 Operation in the band 5.47 to 5.725 GHz
Maximum conducted output power = Lesser of 250mW or 11dBm + 10 log EBW

Peak Power Spectral Density = 11 dBm/MHz

8.2.4 Operation in the band 5.725 to 5.825 GHz
Maximum conducted output power = Lesser of 1W or 4dBm + 17 log EBW

Peak Power Spectral Density = 17 dBm/MHz
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8.3 Test Data
The data reported includes all necessary correction factors. These correction factors are loaded
onto the EMI receiver when measurements are performed.

Reported Measurement data = Raw receiver measurement (dBm) + Cable factor (dB) +
Miscellaneous factors when applicable (dB).

Generic example of reported data:

Reported Measurement data = 8.55 (raw receiver measurement in dBm ) + 0.85 (cable factor
indB) =9.4 (dBm).

8.3.1 Operation in the band 5.15 to 5.25 GHz

8.3.1.1 6MBPS
F Power Power Power *ppPSD PKPSD PKPSD
Data Rate | Channel res/lu:ncy *SA1 Limit Margin 4B Limit Margin
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
36 5180 12.2 17.0 4.8 1.1 4.0 2.9
6 Mbps 40 5200 12.5 17.0 4.5 0.0 4.0 4.0
48 5240 12.8 17.0 4.2 0.4 4.0 3.6

Note:
1. Maximum conducted output power method SA-1

8.3.1.2 12MBPS

Frequency Power Corrected Pc.>wrer Powe?r o Corrected PI.(PS.D PKPS.D

Data Rate | Channel (MHz) *SA2 Power Limit Margin (dBm) PPSD Limit Margin
(dBm) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
36 5180 12.4 12.5 17 4.5 1.6 1.8 4 2.2
12 Mbps 40 5200 12.5 12.6 17 4.4 0.1 0.2 4 3.8
48 5240 12.8 12.9 17 4.1 -0.2 -0.1 4 4.1

Note:
1. 0.12 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

Sample calculation:

Power (Chan 36) = 12.36dBm + 0.12dB (duty cycle correction) = 12.5dBm
PPSD (Chan 36) = 1.64dBm + 0.12dB (duty cycle correction) = 1.8dBm
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8.3.1.3 24 MBPS

Frequency Power Corrected Pc.>wrer Powe?r o Corrected PI.(PS.D PKPS.D

Data Rate | Channel (MHz) *SA2 Power Limit Margin (dBm) PPSD Limit Margin
(dBm) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
36 5180 12.4 12.7 17 4.4 2.4 2.6 4.0 14
24 Mbps 40 5200 12.5 12.8 17 4.2 0.5 0.7 4.0 3.3
48 5240 12.9 13.1 17 3.9 0.5 0.7 4.0 3.3

Note:

1. 0.24 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

8.3.1.4 MCS7
F p SA Corrected Power Power “PPSD Corrected PKPSD PKPSD
Data Rate | Channel rel?ﬂu:ncy c2>w§rB “| Power Limit Margin 4B PPSD Limit Margin
(MHz) (@Bm) | (ggm) | (dBm) (dB) (dBm) (dBm) | (dBm) (dB)
36 5180 10.7 11.2 17 5.8 -0.1 0.4 4.0 3.6
65 Mbps
(MCS7) 40 5200 10.9 11.4 17 5.6 -2.3 -1.8 4.0 5.8
48 5240 12.9 13.4 17 3.6 0.3 0.8 4.0 3.2
Note:

1. 0.51 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

Sample calculation:

Power (Chan 40) =10.93dBm + 0.51dB (duty cycle correction) = 11.4dBm
PPSD (Chan 40) =-2.31dBm + 0.51dB (duty cycle correction) =-1.8dBm
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8.3.2 Operation in the band 5.25 to 5.35 GHz
Note: Channel 52 is compared to the requirements of the 5.15 to 5.25 GHz band.

8.3.2.1 6MBPS
F Power Power Power *PPSD PKPSD PKPSD
Data Rate | Channel resﬂu:ncy *SA1 Limit Margin . Limit Margin
(MHz2) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
52 5260 12.7 17.0 4.4 2.3 4.0 1.7
56 5280 11.4 24.0 12.6 0.6 11.0 10.4
6 Mbps
60 5300 11.2 24.0 12.8 0.5 11.0 10.5
64 5320 10.6 24.0 13.4 0.2 11.0 10.8
Note:
1. Maximum conducted output power method SA-1
8.3.2.2 12MBPS
5 Power Corrected Power Power *PPSD Corrected PKPSD PKPSD
Data Rate | Channel relt\q/lu:ncy *SA2 Power Limit Margin 15 PPSD Limit Margin
) (dBm) (dBm) (dBm) (dB) (i) (dBm) (dBm) (dB)
52 5260 12.7 12.8 17.0 4.4 1.9 2.0 4.0 2.0
12 Mbbs 56 5280 11.7 11.8 24.0 12.3 1.0 1.1 11.0 9.9
P 60 5300 11.2 11.3 24.0 12.8 0.6 0.7 11.0 10.3
64 5320 10.5 10.6 24.0 13.5 -0.1 0.0 11.0 11.0
Note:

1. 0.12 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

8.3.2.3 24 MBPS

Frequency Power | Corrected Pc.)w.er Powe.r S Corrected PI.(PS.D PKPS.D
Data Rate | Channel (MHz) *SA2 Power Limit Margin (dBm) PPSD Limit Margin
(dBm) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
52 5260 13.9 14.1 17.0 2.9 2.2 2.4 4.0 1.6
24 Mbps 56 5280 12.2 12.4 24.0 11.6 1.5 1.7 11.0 9.3
60 5300 10.8 11.0 24.0 13.0 0.1 0.4 11.0 10.6
64 5320 10.5 10.7 24.0 13.3 -0.5 -0.3 11.0 11.3
Note:

1. 0.24 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

Sample calculation:

Power (Chan 60) = 10.75dBm + 0.24dB (duty cycle correction) = 11.0dBm
PPSD (Chan 60) = 0.13dBm + 0.24dB (duty cycle correction) = 0.4dBm
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8.3.2.4 MCS7

F Power Corrected Power Power *pPSD Corrected PKPSD PKPSD
Data Rate [ Channel re&u:ncy *SA2 Power Limit Margin . PPSD Limit Margin
(1 (dBm) (dBm) (dBm) (dB) el (dBm) (dBm) (dB)
52 5260 12.8 13.3 17.0 3.7 1.7 2.2 4.0 1.8
65 Mbps 56 5280 11.4 11.9 24.0 12.1 0.8 1.3 11.0 9.7
(MCS7) 60 5300 10.0 10.5 24.0 13.5 -0.7 -0.1 11.0 11.1
64 5320 8.4 8.9 24.0 15.1 -3.1 -2.6 11.0 13.6
Note:
1. 0.51 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2
8.3.3 Operation in the band 5.47 to 5.725 GHz
8.3.3.1 6MBPS
F Power Power Power *PPSD PKPSD PKPSD
Data Rate | Channel relt\q/lu:ncy *SA1 Limit Margin T Limit Margin
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
100 5500 11.9 24.0 12.1 0.9 11.0 10.1
6 Mbps 116 5580 13.4 24.0 10.6 2.4 11.0 8.6
140 5700 12.4 24.0 11.6 0.9 11.0 10.1
Note:
1. Maximum conducted output power method SA-1
8.3.3.2 12MBPS
. Power Corrected Power Power S Corrected PKPSD PKPSD
Data Rate | Channel res/lu:ncy *SA2 Power Limit Margin e PPSD Limit Margin
(MHz) (dBm) (dBm) | (dBm) (dB) (dBm) (dBm) (dBm) (dB)
100 5500 11.9 12.0 24.0 12.1 1.0 1.1 11.0 9.9
12 Mbps 116 5580 13.3 13.4 24.0 10.7 2.4 2.5 11.0 8.5
140 5700 12.2 12.3 24.0 11.8 2.0 2.1 11.0 8.9
Note:

1. 0.12 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2
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8.3.3.3 24 MBPS

Frequency Power Corrected Pc.>err Powe.r o Corrected PI.(PS.D PKPS.D

Data Rate | Channel (MHz) *SA2 Power Limit Margin (dBm) PPSD Limit Margin
(dBm) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

100 5500 11.2 11.4 24.0 12.8 0.1 0.4 11.0 10.6
24 Mbps 116 5580 12.7 12.9 24.0 11.3 2.0 2.3 11.0 8.7
140 5700 12.1 12.3 24.0 11.9 2.0 2.3 11.0 8.7

Note:

1. 0.24 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

8.3.3.4 MCS7
. Power Corrected Power Power o Corrected PKPSD PKPSD
Data Rate | Channel re'(\:|ﬂu:ncy *SA2 Power Limit Margin dB PPSD Limit Margin
(MHZ) 1 (dBm) (dBm) | (dBm) (dB) (dBm) (dBm) | (dBm) (dB)
65 Mbbs 100 5500 10.5 11.0 24.0 13.0 -0.4 0.1 11.0 10.9
(MCS ;)) 116 5580 11.6 12.1 24.0 11.9 0.9 1.4 11.0 9.6
140 5700 10.9 11.4 24.0 12.6 0.2 0.7 11.0 10.3
Note:

1. 0.51 dB of duty cycle correction was added to measurements
2. Maximum conducted output power method SA-2

Sample calculation:

Power (Chan 116) =11.60dBm + 0.51dB (duty cycle correction) = 12.1dBm
PPSD (Chan 116) = 0.88dBm + 0.51dB (duty cycle correction) = 1.4dBm

8.3.4 Operation in the band 5.725 to 5.825 GHz

8.3.4.1 6MBPS
Not Applicable

8.3.4.2 12MBPS
Not Applicable

8.3.4.3 24 MBPS
Not Applicable

8.3.4.4 MCS7
Not Applicable

Prepared For: B&B Electronics

EUT: Airborne Enterprise Server and
Access Point

LS Research, LLC

Report # 312057 UNIITX

Model #:Refer to section 2.2

Template: 15.407

LSR Job #: C-1562

Serial #: Refer to section 2.2

Page 28 of 88




8.4 Screen Captures

8.4.1 Operation in the band 5.15 to 5.25 GHz
8.4.1.1 6MBPS

Agilent 14:55:05 Jan 16, 2013 R T | MarkerFctn

Select Marker
1 2 3 4
Marker Noise

Band/Intv|
Power

Function Off

Band Pwr  12.189 dBm

Marker Count»

% Agilent 08:04:46 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk $earch

Mkr 3 CF

More
1af 2

File Operation Status. C:\GORE1.CBL file loaded

Low channel Output Power

Agilent 16:80:23  Jan 16, 2013 R T | MarkerFctn

Select Marker
1 2 3 4

Marker Noise

Band/Intv|
Power

Delta Marker Freq

Function Off

Band Pwr 12.482 dBm

Marker Counts

opyright 2600-20108 Agilent Technol

Low channel Peak Power Spectral Density

% Agilent 089:06:48 Feb 15, 2013 R T | PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk $earch

Mkr 5 CF

More
1 of 2

on Status, C:\GOREL.CBL file loaded

Middle channel Output Power

Middle channel Peak Power Spectral Density

i Agilent 16:09:59 Jan 16, 2013 R T Marker Fetn

Select Marker
1 2 3 4

Marker Noise

Band/Intv|
Power

Function Off

Marker Counts

opyright 2000-2010 Agilent Technologies

3 Agilent 00:05:08 Feb 15, 2013 R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk $earch

Marker
5.244290000 GHz Mkr 3 CF
0.482 dBm —
1of 2

File Operation Status, C:\GORE1.CBL file loaded

High channel Output Power

High channel Peak Power Spectral Density
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8.4.1.2 12MBPS

Agilent 15:198:86 Jan 16, 2013 R T Marker Fetn

Select Marker
1 2 3 4

Marker Noise

Band/Intvl
Povier

Function Off

Marker Count»

Copyright 2000-2010 Agilent Technologies

2% Agilent B0:15:14 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded

Low channel Output Power

Low channel Peak Power Spectral Density

Agilent 15:58:00 Jan 16, 2013 R T | MarkerFctn
: Select Marker
1 2 3 4
Marker Noise

Band/Intv|
Power

Function Off

Band Pwr  12.500 dBm

| Hz
Copyright 2000-2010 Agilent Technologies

Marker Count»

% Agilent B8:14:87 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded

Middle channel Output Power

Middle channel Peak Power Spectral Density

Agilent 16:88:58 Jan 16, 2013 R T | MarkerFctn

Select Marker
1 2 3 4

Marker Noise

Band/Intv|
Power

Function Off

Marker Counts

#4BH 3
opyright 2000-2010 Agilent Technologies

% Agilent 08:17:82 Feb 15, 2013 R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk $earch

Mkr 5 CF

More
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File Operation Status, C:\GORE1.CBL file loaded
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High channel Peak Power Spectral Density
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8.4.1.3 24MBPS

Agilent 15:16:56  Jan 16, 2013 R T Marker Fetn

Select Marker
1 2 3 4

Marker Noise

Band/Intvl
Povier

Function Off

Marker Count»

Copyright 2000-2010 Agilent Technologies

2% Agilent B0:25:89 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded

Low channel Output Power

Low channel Peak Power Spectral Density

Agilent 15:54:50 Jan 16, 2013 R T | MarkerFctn

Select Marker
1 2 3 4

Marker Noise

Band/Intv|
Power

Function Off

Marker Count»

Copyright 2000-2010 Agilent Technologies

% Agilent B8:24:24 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded

Middle channel Output Power

Middle channel Peak Power Spectral Density
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: ’ Select Marker
1 2 3 4
Marker Noise

Band/Intv|
Power

Function Off
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Band Pwr 12.881 dBm

Marker Counts
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Next Peak
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Min Search
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More
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8.4.1.3 MCS7

Agilent 15:14:36 Jan 16, 2013 R T Marker Fetn

Select Marker
1 2 3 4

Marker Noise

Band/Intvl
Povier

Function Off

Marker Count»

Copyright 2000-2010 Agilent Technologies

2% Agilent B0:30:17 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded

Low channel Output Power

Low channel Peak Power Spectral Density

Agilent 15:51:59 Jan 16, 2013 R T | MarkerFctn

Select Marker
1 2 3 4

Marker Noise

Band/Intv|
Power

Function Off

Marker Count»

Copyright 2000-2010 Agilent Technologies

% Agilent 88:31:39 Feb 15, 2013 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. C:\GORE1.CBL file loaded
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8.4.2 Operation in the band 5.25 to 5.35 GHz

+ Agilent 83:27:36 Jan 17, 2013 R T | MarkerFctn i Agilent 08:58:38 Jan 17, 2613 R T | PeakSearch
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8.4.2.2 12MBPS

4 Agient 08:55:48 Jan 17, 2013 R T | MarkerFctn
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8.4.2.3 24MBPS

4 Agient 08:54:05 Jan 17, 2013 R T | MarkerFctn
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8.4.2.4 MCS7

4 Agient 08:48:03 Jan 17, 2013 R T | MarkerFctn
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8.4.3 Operation in the band 5.47 to 5.725 GHz
8.4.3.1 6MBPS

Agilent 11:82:59 Feb 21, 2013 R T | MarkerFctn

Select Marker

Marker Noise
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Power
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8.4.3.2 12MBPS
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8.4.3.3 24MBPS

Agilent 18:54:57 Feb 21, 2013 R T Marker Fetn

Nl Select Marker
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8.4.3.4 MCS7

Agilent 18:46:07 Feb 21, 2013 R T Marker Fetn

Nl Select Marker
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EXHIBIT 9. Peak Excursion Ratio

Test Engineer: Khairul Aidi Zainal

9.1 Test Procedure

KDB 789033 D01 section F. Per measurement method, testing on separate modulation mode on a
single channel is sufficient to demonstrate compliance with the peak Excursion requirements.

9.2 Limit

The ratio of the peak excursion of the modulation envelope to the maximum conducted output
power shall not exceed 13dB across any 1 MHz bandwidth or the emission bandwidth, whichever is
less.

9.3 Test Data

The data reported includes all necessary correction factors. These correction factors are loaded
onto the EMI receiver when measurements are performed.

Reported Measurement data = Raw receiver measurement (dBm) + Cable factor (dB) +
Miscellaneous factors when applicable (dB).

Generic example of reported data:

Reported Measurement data = 8.55 (raw receiver measurement in dBm ) + 0.85 (cable factor
indB) =9.4 (dBm).

Sample calculation for PPSD value:

PPSD (dBm) = SA reading + cable correction factor + duty cycle correction factor
PPSD (Chan 40:5200MHz) = -3.71dBm + 1.39dB + 0.51dB (duty cycle correction) =-1.8dBm
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9.3.1. Operation in the 5.15 — 5.25 GHz band

. Peak Peak
Data Maximum Peak . .
Frequency PPSD . Excursion | Excursion
Rate Channel (MH2) (dBm) Peak Hold | Excursion Limit o
(MBPS) (dBm) (dB) (dB) (dB)
6 40 5200 0 8.0 8.0 13.0 5.0
12 40 5200 0.2 10.1 9.9 13.0 3.1
24 40 5200 0.7 10.0 9.3 13.0 3.7
65 40 5200 -1.8 7.3 9.1 13.0 3.4
9.3.2 Operation in the 5.25 — 5.35 GHz band
Data Maximum Peak Pealf Pealf
Frequency PPSD . Excursion | Excursion
Rate Channel (MH2) (dBm) Peak Hold | Excursion Limit VTl
(MBPS) (dBm) (dB) (dB) (dB)
6 60 5300 0.5 5.4 4.9 13.0 8.1
12 60 5300 0.7 6.3 5.6 13.0 7.4
24 60 5300 0.4 7.7 7.3 13.0 5.7
65 60 5300 -0.1 4.9 5.0 13.0 8.1
9.3.3 Operation in the 5.47 — 5.725 GHz band
Data Maximum Peak PeaI'< Pealf
Frequency PPSD . Excursion | Excursion
Rate Channel (MH2) (dBm) Peak Hold | Excursion Limit Y.
(MBPS) (dBm) (dB) (dB) (dB)
6 116 5580 2.4 10.3 7.9 13.0 5.1
12 116 5580 2.5 11.6 9.1 13.0 3.9
24 116 5580 2.3 10.9 8.6 13.0 4.4
65 116 5580 1.4 9.5 8.1 13.0 4.9

Sample calculation for peak excursion:

Peak Excursion (Channel 40/6MBPS) = 8.03 dBm (Maximum Peak Hold) — -0.02dBm(PPSD) =

8.0dBm

Sample calculation for PPSD value:

PPSD (dBm) = SA reading + cable correction factor + duty cycle correction factor
PPSD (Chan 40:5200MHz) = -3.71dBm + 1.39dB + 0.51dB (duty cycle correction) =-1.8dBm
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9.4 Screen Captures

The screen captures are of the ‘Peak Max Hold’ plot. The Peak PSD (corrected for Duty cycle)
value is then subtracted from this peak value to get Peak Excursion.

9.4.1 Operation in the 5.15 — 5.25 GHz band

£ Agilent 14:08:33 Feb 18, 2813 R T | Peak Search ¥ Agilent 14:04:27 Feb 18, 2813 R T | Peak Search
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Next Pk Right Next Pk Right

Next Pk Left Next Pk Left
Hin Search Hin Search

Pk-Pk Search Pk-Pk Search
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. More . . More

4R 1 B 2 taig W1 UBH 3 MHz 1 taig
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B Ext PG -18 dB Next Peak dBm Atten 20 dB Ext PG -10 dB Next Peak
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9.4.2 Operation in the 5.25 — 5.35 GHz band

Agilent 14:19:27 Feb 18, 2013 R T |PeakSearch

Next Peak

Next Pk Right
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9.4.3 Operation in the 5.47 — 5.725 GHz band

Agilent 11:86:44 Feb 21, 2013 R T |PeakSearch

Next Peak
Next Pk Right
Next Pk Left
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More More
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EXHIBIT 10 Spurious Emissions

Test Engineers: Khairul Aidi Zainal, Peter Feilen

10.1 Test Procedure

1. KDB 789033 D01 section G.
2. ANSI C63.4-2003

The unwanted emissions measurements both in the restricted and non-restricted bands were
performed via antenna-port conducted measurements in conjunction with cabinet emissions test. In
the cabinet emissions tests, the EUT antenna was replaced with a termination matching the
nominal impedance of the antenna.

When performing measurements, gain was added to the spectrum analyzer via the external pre-
amp gain function of the spectrum analyzer to account for out of band antenna gain, in-band
antenna gain, ground bounce effects, etc.

For measurements between 30 MHz to 1000 MHz, gain of 4.7dB was added to the spectrum
analyzer reading via the external Pre Amp gain function of the spectrum analyzer to account for
ground bounce.

Sample calculations of reported data are presented in the respective section.
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10.2 Limits

10.2.1 Operation in the 5150 to 5250 MHz band

All emissions outside of the 5150 to 5350 MHz band shall not exceed an EIRP of -27dBm.
Emissions in the restricted band shall comply with the general emissions limit:
For below 1000 MHz, the limits are:

30 to 88 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 40.0 -95.2 = -55.2 dBm

88 to 216 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 43.0 -95.2 = -52.2 dBm

216 to 960 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 46.0 -95.2 = -49.2 dBm

For above 960 MHz, the limits are:

Peak Limit = 74dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =74 -95.2 = -21.2 dBm

Average Limit = 54dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =54 -95.2 = -41.2 dBm

Prepared For: B&B Electronics EUT: Airborne Enterprise Server and | LS Research, LLC
Access Point

Report # 312057 UNIITX Model #:Refer to section 2.2 Template: 15.407

LSR Job #: C-1562 Serial #: Refer to section 2.2 Page 47 of 88




10.2.2 Operation in the 5250 to 5350 MHz band

All emissions outside of the 5150 to 5350 MHz band shall not exceed an EIRP of -27dBm.

Devices operating in the 5250 to 5350 MHz band that generate emissions in the 5150 to 5250 MHz
band must meet all applicable technical requirements for operation in the 5150 to 5250 MHz band
(including indoor use) or alternatively meet an out of band emission EIRP limit of -27dBm/MHz in
the 5150 to 5250 MHz band.

Emissions in the restricted band shall comply with the general emissions limit:
For below 1000 MHz, the limits are:

30 to 88 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 40.0 -95.2 = -55.2 dBm
88 to 216 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 43.0 -95.2 = -52.2 dBm
216 to 960 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) —95.2 = 46.0 -95.2 = -49.2 dBm

For above 960 MHz, the limits are:

Peak Limit = 74dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =74 -95.2 = -21.2 dBm

Average Limit = 54dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =54 -95.2 = -41.2 dBm
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10.2.3 Operation in the 5470 to 5725 MHz band

All emissions outside of the 5150 to 5350 MHz band shall not exceed an EIRP of -27dBm
Emissions in the restricted band shall comply with the general emissions limit:
For below 1000 MHz, the limits are:

30 to 88 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 40.0 -95.2 = -55.2 dBm

88 to 216 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) —95.2 = 43.0 -95.2 = -52.2 dBm

216 to 960 MHz

Quasi Peak Limit at 3m

EIRP (dBm) = E (dBuV/m) — 95.2 = 46.0 -95.2 = -49.2 dBm

For above 960 MHz, the limits are:

Peak Limit = 74dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =74 -95.2 = -21.2 dBm

Average Limit = 54dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =54 -95.2 = -41.2 dBm
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10.2.4 Operation in the 5725 MHz to 5825 MHz band

All emissions within the frequency range from the band edge to 10 MHz above or below the band

edge shall not exceed an EIRP of -17dBm/MHz.

For frequencies 10 MH or greater above or below the band edge, emissions shall not exceed an

EIRP of -27dBm/MHz.

Emissions in the restricted band shall comply with the general emissions limit:

For below 1000 MHz, the limits are:

30 to 88 MHz
Quasi Peak Limit at 3m
EIRP (dBm) = E (dBuV/m) — 95.2 = 40.0 -95.2 = -55.2 dBm

88 to 216 MHz
Quasi Peak Limit at 3m
EIRP (dBm) = E (dBuV/m) — 95.2 =43.0 -95.2 = -52.2 dBm

216 to 960 MHz
Quasi Peak Limit at 3m
EIRP (dBm) = E (dBuV/m) —95.2 = 46.0 -95.2 = -49.2 dBm

For above 960 MHz, the limits are:

Peak Limit = 74dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =74 -95.2 = -21.2 dBm

Average Limit = 54dBuV/m at 3m
EIRP (dBm) = E (dBuV/m) —95.2 =54 -95.2 = -41.2 dBm
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10.3 Test Data

10.3.1 Antenna port conducted measurements.

10.3.1.1 Operation in the 5150 to 5250 MHz band

10.3.1.1.1 Lower Band edge (Restricted Band)

Peak

gilent 13:57:05 Jan 16, 2013

Atten 10 dB Ext PG -15.5 dB

YBH 3 MHz

Copyright 2000-2010 Agilent Technologies

R | Peak Search % Agilent 14:01:22 Jan 16, 2013

Next Pk Right

Next Pk Left

Pk-Pk Search

Next Peak o dB Atten 10 dB Ext P

Min Search I " pMMWW"’

ron |Marker
kr > CF % 5.148700800 GHz kr > CF
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ore 1z More:
Lof 2 ! UBH 3 HHz ( o e

T |Peak Search
G -15.5 4B Next Peak
Next Pk Right
Next Pk Left
Wwv"*w

Hin Search

Pk-Pk Search

6MBPS

12MBPS

gilent 14:05:50 Jan 16, 2013

Atten 10 dB Ext PG -13.5 dB

ETIH'\ Marker
s |5.150000000 GHz
-28.35 dBm

Copyright 2000-2010 Agilent Technologies

R T |PeakSearch - Agilent 14:20:85 Jan 16, 2813

Next Pk Right
Next Pk Left
Hin Search
INP—

Pk-Pk Search

u [Marker
et S 5149500000 GHz
» 34,
ore
1 of 2

H 1 MHz \/El

Next Peak 3 Atten 16 dB Ext P!

WMM»M#MMWW“MW Min Search

3 MHz

ght 2000-2010 Agilent Technolog

R T |PeakSearch

G -15.5 dB Next Peak
Next Pk Right

Next Pk Left
Pk-Pk Search

Mkr 5 CF

More
1 of 2

24MBPS

MCS7

Note: Per section G(3)(b)(iii) of KDB 789033, antenna gain was accounted for in the plots above by adding an external PG
to the spectrum analyzer. The plot shows Ext PG of -15.5 which accounts for a 10dB attenuator and a 5.5 peak antenna

gain.
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Agilent 13:37:47 Jan 16, 2013 R T | Peak Search gilent 14:00:31 Jan 16, 2013

Next Peak f o Atten 10 d

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

opyright 2000-2010 Agilent Technologies

R T [PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Hin Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

6MBPS

12MBPS

Agilent 14:21:64 Jan 16, 2013 R T |PeakSearch

Agilent 14:18:27 Jan 16, 2013

Next Peak Atten 10 dl

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

thr > CF 5.149100000 GHz
9 47,665 dBm
i 0 Gtz

opyright 2000-2010 Agilent Technologies

R T |PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Hin Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

24MBPS

MCS7

Note: Per section G(3)(b)(iii) of KDB 789033, antenna gain was accounted for in the plots above by adding an external PG
to the spectrum analyzer. The plot shows Ext PG of -15.5 which accounts for a 10dB attenuator and a 5.5 peak antenna

gain.
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10.3.1.1.2 Upper Band edge (Restricted Band)

Peak

gilent 16:11:25 Jan 18, 2013

Marker
5.355140000 GHz
-39.29 dBm

+R 1 b Y 2

Copyright 2000-2010 Agilent Technologies

R T | Peak Search E Agilent 16:14:41 Jan 16, 2013

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search
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More
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# Agient 16:15:18 Jan 16, 2013

Atten 10 dB Ext PG -15.5 dB

D Marker
5.367170000 GHz
dBm

#y| Hz

Copyright 2000-2010 Agilent Technologies

R T | Peak Search % Agilent 16:17:41 Jan 16, 2013

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

¢ " [Marker
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2
More
1af 2

Next Peak 3 #fitten 12 dB Ext PG -15.5 dB Next Peak

yright 2000-2010 Agilent Technologies

R T [PeakSearch
Mkrl 5.

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search
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More
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Note: Per section G(3)(b)(iii) of KDB 789033, antenna gain was accounted for in the plots above by adding an external PG
to the spectrum analyzer. The plot shows Ext PG of -15.5 which accounts for a 10dB attenuator and a 5.5 peak antenna

gain.
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Agilent 16:12:12 Jan 16, 2013 R T | Peak Search gilent 16:13:05 Jan 16, 2013 R T | Peak Search

Next Peak Next Peak

Next Pk Right Next Pk Right
Next Pk Left Next Pk Left
Hin Search Hin Search

Pk-Pk Search Pk-Pk Search

5.355580000 GHz e Hir 5 CF
-49.698 dBm .
S0 90 GHz P, ore R - More:
" 1of 2 . . - : 1of 2
unvright 2000-2010 Agilent Technologies
6MBPS 12MBPS

Agilent 16:16:00 Jan 16, 2013 R T | Peak Search Agilent 16:17:04 Jan 16, 2013 R T | Peak Search

Next Peak 3 #Atten 12 dB Ext PG -13.5 dB Next Peak

Next Pk Right Next Pk Right
Next Pk Left Next Pk Left
Hin Search Hin Search

Pk-Pk Search Pk-Pk Search

thr > CF 5.358000000 GHz thr > CF
» 49.832 dBnm
ore £ 3 T e More
1of2 - ’ . 1of2
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Note: Per section G(3)(b)(iii) of KDB 789033, antenna gain was accounted for in the plots above by adding an external PG
to the spectrum analyzer. The plot shows Ext PG of -15.5 which accounts for a 10dB attenuator and a 5.5 peak antenna
gain.
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10.3.1.1.3 Unwanted Emissions other than band-edges.

The plots shown below are those of BMBPS which is representative of the other data rates.

1 Aghent 1516214 Feb 18, 2013 RT Trace 1 Aghent 165236 Fab 18, 2013 R T | PeakSearch
k : ‘rrang? 651 Bn Next Poak
Clear ll'ltl Next Pk mvt
Hax Hold| Next Pk l.mi
Min Hold, Min Search)
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Hore Hore
viso 854 e Lot Vab 2|
30 to 1000 MHz 1000 to 4500 MHz
o Aghend 15:55:27 Feb 18, 2013 ROT Display o Aghent 170588 Feb 25, 2013 RT Trace
SEPM  ruiscroon 78] dom  Trace)
- mm“-!-LTS Cll!’ll’ltl;
Hax Hold|
Limits Hin Hald|
Active Fotn |
Pasitions| View|
r-,qg |
Titkes, Blank
| : fors
0 Agi et loaded
5460 to 25000 MHz 25000 to 40000 MHz

Note: The band edges are shown in the preceding section. The display lines shown in the plots above were not used as

reference for compliance.
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10360

-40.6

54.6

N/A

N/A

-27.0

N/A

13.6

N/A

15540

-53.4

41.8

-66.5

28.7

-21.2

-41.2

32.2

25.3

10400

-45.9

49.3

N/A

N/A

-27.0

N/A

18.9

N/A

15600

-50.9

44.4

-63.1

32.1

-21.2

-41.2

29.6

21.9

10480

-43.3

51.9

N/A

N/A

-27.0

N/A

-16.3

N/A

15720

-50.3

44.9

-61.2

34.0

-21.2

-41.2

29.1

20.0

Sample calculation:

Emission at 10480 MHz

Peak EIRP (dBm) = SA reading + cable correction factor + antenna gain (in band or out of band)
Note: factors and readings are rounded upwards to one decimal point. The antenna gain used in the calculation is per
KDB 789033 section G(3)(b)(iii).

-43.3 (dBm) = -46.7dBm + 1.4dB + 2.0 dBi
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10.3.1.2 Operation in the 5250 to 5350 MHz band

10.3.1.2.1 Lower Band-edge

Agilent 01:42:20 Jan 17, 2013

R T |PeakSearch

Atten 18 dB Ext PG -15.5 dB Next Peak
Next Pk Right
Next Pk Left
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More
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10.3.1.2.2 Upper Band edge screen captures

Peak

< Agilent 17:52:52 Jan 17, 2013
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Agilent 13:13:36 Jan 17, 2013 R T |PeakSearch
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Copyright 2000-2010 ent Technologies
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10.3.1.2.3 Unwanted Emissions

The plots shown below are those of BMBPS which is representative of the other data rates.

o Aghent 112343 Fab 15, 2013 ROT Trace 1 Aghend 112844 Feb 19, 2013 R T  PeatSearch
" 5885 dm 3“‘“%5 B Next Paak|
?Eéggﬂggg = cllrll'lt.l; | Net Pk m
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. Next Poak . Next Poak
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Min Search) Min Search)
Pk—PkSsaruhé Pk—PkSsaruhé
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Hore Hore
v k| 45 ms (1500 ot Lot

m dod
5460 to 25000 MHz 25000 to 40000 MHz

Note: The band edges are shown in the preceding section.
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10520

-39.9

55.3

N/A

N/A

-27.0

N/A

12.9

N/A

15780

-52.0

43.3

-66.1

29.1

-21.2

-41.2

30.8

24.9

10600

-45.5
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-55.1
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-21.2

-41.2

24.3

13.9

15900

-51.9

43.3
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32.1

-21.2

-41.2
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21.9

10640

-45.1

50.2

-53.7

41.5

-21.2

-41.2

23.9

12.5

15960

-54.1

41.1

-66.3

28.9

-21.2

-41.2
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25.1

Sample calculation:

Emission at 10520 MHz

Peak EIRP (dBm) = SA reading + cable correction factor + antenna gain (in band or out of band)
Note: factors and readings are rounded upwards to one decimal point. The antenna gain used in the calculation is per
KDB 789033 section G(3)(b)(iii).

-39.9 (dBm) = -43.3 dBm + 1.4dB + 2.0 dBi
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10.3.1.3 Operation in the 5470 to 5725 MHz band

10.3.1.3.1 Lower Band-edge

Agilent 18:37:59 Feb 21, 2013 R T | Peak Search gilent 10:41:21 Feb 21, 2013 R T | Peak Search
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10.3.1.3.2 Upper Band edge screen captures
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10.3.1.3.4 Unwanted Emissions

The plots shown below are those of BMBPS which is representative of the other data rates.
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1 Aghend 115353 Feb 19, 2013 Peak Search 1 Aglend 178338 Feb 25, 2013 R T | PeakSearch
. Naxt Paak|  n Naxt Paak|

Next Pk mvt Next Pk mvt

Next Pk Loft Next Pk Loft

Hin Search PO e Hin Search)

PE-Pk Soarch) Pi-Pk Search)

Mkr 5 CF Mkr 5 CF

Hore Hore

et G596 ms (2500 pr k| ‘ 25 ms (15040 br Lot

adod
0 25000 MHz 0 44000 MHz

Note: The band edges are shown in the preceding section.
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11000

-49.8

45.4

-59.4

35.8

-21.2

-41.2

28.6

18.2

16500

-59.7

35.5

N/A

N/A

-27.0

N/A

32.7

N/A

11160

-49.9

45.4

-61.1

34.1

-21.2

-41.2

28.6

19.9

16740

-54.3

N/A

N/A

N/A

-27.0

N/A

27.3 N/A

11400

-57.3

37.9

-66.6 28.6 -21.2 -41.2

36.1 25.4

Sample calculation:

Emission at 16500 MHz

Peak EIRP (dBm) = SA reading + cable correction factor + antenna gain (in band or out of band)
Note: factors and readings are rounded upwards to one decimal point. The antenna gain used in the calculation is per
KDB 789033 section G(3)(b)(iii).

-59.7 (dBm) =-63.6 dBm + 1.9dB + 2.0 dBi

Prepared For: B&B Electronics

EUT: Airborne Enterprise Server and
Access Point

LS Research, LLC

Report # 312057 UNIITX

Model #:Refer to section 2.2

Template: 15.407

LSR Job #: C-1562

Serial #: Refer to section 2.2

Page 65 of 88




10.3.2 Cabinet radiation measurements.

10.3.2.1 Emissions below 1000 MHz

Trace gilent 13:48:33 Feb 15, 2013 R T | Trace
Heas At Mkr EMI Peak:26. Presel: > Ve Presel: » Tracg
83.29 MHz 0Op: 22, Inout: RF g Inout: RF Path: Filter £
Emissions EMI Avg: 13 Atten: @ dB Atten: @ dB  Gain: ON
Stop 200.0000000 MHz Clear Write Clear Hrite
Max Hold Max Hold
Hin Hold Min Hold
View View
Blank Blank
More: More
W 1of2 1 of 2

pyright 2000-2009 Agilent Technol

30 to 300 MHz 300 to 1000 MHz

155.27 H \' 1.00 0 19.7 13.4 7.4 N/A 43.0 29.6 1.0

57.66 V Vv 1.08 221 234 19.1 133 N/A 40.0 20.9 1.0

83.29 V \' 1.27 223 26.6 22.0 13.6 N/A 40.0 18.0 1.0

490.90 Vv Vv 1.00 0 28.3 22.3 15.7 N/A 46.0 23.7 1.0

913.20 H Vv 1.00 0 33.9 274 20.8 N/A 46.0 18.6 1.0
Note:

1. The emissions seen were not a function of the EUT.
2. H:Horizontal; V: Vertical
3. Refer to Exhibit 5.2 on explanation of how data is reported.

10.3.2.2 Emissions above 1000 MHz

For the following data, measurements were performed at a separation distance of 1 meter. The
field strength was then converted to EIRP per KDB 789033:

EIRP [dBm] = E[dBuV/m] +20 log(d[meters])-104.77

= E[dBuV/m] +20 log(1)-104.77= E[dBuV/m] -104.77
EIRP is the equivalent isotropically radiated power in Watts
E is the field strength
D is the measurement distance

Once converted to EIRP, the measurements are compared to the limits (dBm).

Examples:
Above 960MHz Restricted band limit (at 3m) conversion to EIRP:

EIRP = 54[dBuV/m]+9.54-104.77= -41.27dBm

Prepared For: B&B Electronics EUT: Airborne Enterprise Server and | LS Research, LLC
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10.3.2.2.1 Operation in the 5150 to 5250 MHz band

10.3.2.2.1.1 Significant emissions data table

Channel 36
. Peak Peak Avg Avg . . .
Frequency R Azimuth ) N - , Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBm) |Margin (dB) (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) B v
10360 1.05 26.8 63.1 -41.7 N/A N/A -27.0 N/A 14.7 N/A Vertical Vertical
Channel 40
Peak Peak A A
Frequency . Azimuth ea- ea. v-g "? Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBuV/m) |Margin (dB) (dB) Polarit orientation
H (dBuV/m) | (dBm) | (dBuv/m) | (dBm) a - v
10400 1.10 17 66.1 -38.7 N/A N/A -27.0 N/A 11.7 N/A Vertical Vertical
Channel 48
. Peak Peak Avg Peak .. L.
Frequency . Azimuth ) N - ) Peak Limit | Avg Limit Peak Average Antenna EUT
(MHz) Height (m) (degree) LS Readne LR Reading (dBm) (dBm) |Margin (dB)|Margin (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) B e v
10480 1.00 9 63.7 -41.1 N/A N/A -27.0 N/A 14.1 N/A Vertical Vertical

Generic example of how Field strength measurement is calculated:

E[dBuV/m]

Sample measurement (conversion of field strength to EIRP):

Measurement at 10360MHz,

EIRP [dBm] = E[dBuV/m] +20 log(1)-104.77
= 63.1- 104.77

-41.7dBm

= 18.2 (raw receiver measurement ) + 15.8 (antenna factor) + 1.45 (cable factor)
= 35.45 (dBpV/m).
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10.3.2.2.1.2 Emissions between 1000 to 8000 MHz

1000 to 4500 MHz

gilent 14:05:54 Feb 22, 2013 R T | Trace lent 14:16:30 Feb 22, 2013 R T |HcthtnPosn
W/m sfitten 0 dB ' 2 T"acg 85 dBp/n sfitten 0 dB ' Top
Clear Hrite Center
Max Hold Bottom
Marker
_— 3806000000 GHz
\ 57.52 dBpU/m
e
‘nw~\.14hw4‘.«.4\1"""*‘-"M‘M“ ! View
Blank
More
y i ; 1of 2 y v 5
Peak Scan Reduced Bandwidth
Prepared For: B&B Electronics EUT: Airborne Enterprise Server and | LS Research, LLC
Access Point
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4500 to 5150 MHz

| Peak Search | Peak Search

Hext Peak Hext Peak

Ment Pk Right Hext Pk Right
Hext Pk Left| Hext Pk Left|
Min Search| Hin Search
PE-PE Search) B pi-pi Search|
Hier 3 CF Hier 3 CF
Har-: Har-:
1 of 2| 10f 2|

LANT
6MBPS Peak 6MBPS Average

o Aglent 221443 Jan 22, 2013 R T |PeakSearch 0 Aghent 22:15:23 Jan 22, 2013 R T |PeakSearch
i Hoxt Poak E q  foxtposk

Hext Pk Right Mext Pk Right
Hext Pk Left| Hext Pk Left|
FITRPRPRTRNARPR, oo Hin Search
PA-PE Search| ™ Fi-Pk Search
Hier 3 CF Hier 3 CF
Har-: Har-:
F 1 of 2| 10f 2|

e loe
12MBPS Peak

213 | Peak Search  Peak Search

B hextpoak Hoxt Poak

Ment Pk Right Hext Pk Right
Hext Pk Left| Hext Pk Left|
Hin Snr:n. Hin Snr:n.
Pi-Pk Search| E -k Search
Hier 3 CF Hier 3 CF
Har-: Har-:
1 of 2| 10f 2|

24MBPS Peak 24MBPS Average

213 [ | Peak Search L 2013 R T |PeakSearch

i e Noxt Poak E q  foxtposk
Ment Pk Right Hext Pk Right
Hext Pk Left) Hext Pk Left)
Hin Snr:n. Hin Snr:n.
PE-PK Search| & Pi-Pk Search|
rker | |
5.109920008 GHz s s
Bul/m Har-: Har-:
1 of 2| 5 RS 108 2|

— o loaded
MCS7 Peak MCS7 Average
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5350 to 5460 MHz

Peak Search Peak Search
Naxt Plit; HNaxt Pnl:;
Net Pk lhmt Net Pk lhmt
Mext Pk Loft| Next Pk Loft
Hin Sﬂr:h; Hin Sﬂr:h;
Pk—PkSsaruhé Pk—PkSsaruhé
Y EF‘ Y EF‘
Hore Hore
Lok 2| Lok 2|
6MBPS Peak
Jon 22, 2013 Peak Search o Aghet ZZHIA Jae 22, 2013 R T | PeakSearch
" Noxt Pask S voxtpost
Net Pk lhmt Net Pk lhmt
Mext Pk Loft| Next Pk Loft
Hin Sﬂr:h; Hin Sﬂr:h;
Pk—PkSsaruhé | Pk—PkSsaruhé
Y EF‘ Y EF‘
s . oy
Status, C:\ ANT "u::l:iu-:i - atus, (:-.rcm; 2.ANT "u::l:iu-:i
12MBPS Peak 12MBPS Average
0 Aghont Jan 22, 2013 T | Peak Search Jan 22, 2013 9 T | Peak Search
Naxt Plit; : P HNaxt Pnl:;
Net Pk lhmt Net Pk lhmt
Mext Pk Loft| Next Pk Loft
Sl e e Hin Sﬂr:h; Hin Sﬂr:h;
Pk-Pk Ssaruhé Pk-Pk Ssaruhé
Y EF‘ Y EF‘
fors T _ s
Lo\ o
24MBPS Average

Peak Search 1 Aghent 22458 Jan 22, 2013 9 T | Peak Search
NextPast] TN oo
Net Pk lhmt Net Pk lhmt
Mext Pk Loft| Next Pk Loft
Hin Sﬂr:h; Hin Sﬂr:h;
Pk—PkSsaruhé i il Pk—PkSsaruhé

Y EF‘ Y EF‘
ik ik

o lsaded

MCS7 Peak

MCS7 Average
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gilent 14:27:15 Feb 22, 2013

Y/ m #Atten 0 dB

1
e o Aty

[
| o i
i "h"i\}\-l,u‘bf‘l,lw" I i f‘w

#Y 24 ms

R T [PeakSearch

.
J\W'-l,"ﬂ-v»-»m\‘l,‘,,

File Operation Status, C;\BLHRN.ANT file loaded

5460 to 8000 MHz

lent 14:22:36 Feb 22, 2013

#Atten 0 dB

Next Peak : Py m
Next Pk Right
Next Pk Left
Hin Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

#/BH

B kHz o il

File Operation Status, C;\BLHRN.ANT file loaded

Clear Hrite

Max Hold

Hin Holdl

View

Blank

More
1 of 2

[t

Peak Scan

Reduced Bandwidth
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10.3.2.2.2 Operation in the 5250 to 5350 MHz band

10.3.2.2.2.1 Significant emissions data table

Channel 52
Peak Peak A A
Frequency . Azimuth ea- ea' v_g "? Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBm) |Margin (dB) (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) E v
10520 1.00 351 61.5 -43.2 N/A N/A -27.0 N/A 16.2 N/A Horizontal Side
15780 1.00 55 49.8 -55.0 42.4 -62.4 -21.2 -41.2 33.8 21.2 Vertical Vertical
Channel 56
Peak Peak A A
Frequency . Azimuth ea- ea' v_g "? Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBm) Margin (dB) (dB) Polarit orientation
H (dBuV/m) | (dBm) | (dBuv/m) | (dBm) - v
10560 1.00 307 61.2 -43.6 N/A N/A -27.0 N/A 16.6 N/A Horizontal Vertical
Channel 60
Peak Peak A A
Frequency . Azimuth ea. ea. vg "{; Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) stshaim) (degree) Reading Reading pagdine Reading (dBm) (dBm) Margin (dB) (dB) Polarit orientation
H (dBuV/m) | (dBm) | (dBuv/m) | (dBm) {8 v
10600 1 47 64.8 -40.0 54.4 -50.3 -21.2 -41.2 18.8 9.1 Horizontal Side
Channel 64
: Peak Peak Avg Avg . . .
Frequency . Azimuth ) N - , Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) LG Readne Reading Reading (dBm) (dBm) |Margin (dB) (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) B v
10640 1 27 65.7 -39.1 55.7 -49.1 -21.2 -41.2 17.9 7.9 Vertical Vertical

Generic example of how Field strength measurement is calculated:

E[dBuV/m] = 18.2 (raw receiver measurement ) + 15.8 (antenna factor) + 1.45 (cable factor)
= 35.45 (dBpV/m).

Sample measurement (conversion of field strength to EIRP):
Measurement at 15780MHz,
Peak measurement:
EIRP [dBm] = E[dBuV/m] +20 log(1)-104.77
=49.8-104.77
=-55.0dBm

Average measurement:
EIRP [dBm] = E[dBuV/m] +20 log(1)-104.77

=42.4-104.77
= -62.4dBm
Prepared For: B&B Electronics EUT: Airborne Enterprise Server and | LS Research, LLC
Access Point
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10.3.2.2.2.2 Emissions between 1000 to 8000 MHz

1000MHz to 5150 MHz

i Aghent 14:41:16 Fab 22, 2013 R T |PeakSearch

Hewt Peak|
Ment Pk Right
Hext Pk Left|

Marker | 1

4.555000008 GHz
61.75 dBpV/m

Hin Search
PE-PL Search
Hier 3 CF

Hore|
10f 2|

LANT file loaded

G Aghent 14:44:47 Fab 22, 2013 R T |PeakSearch
e “9:(%&;
Mext Pk naunl
Hext Pk I.lh:
[ Hin Snr:n':
- Pi-Fl Snrché
Hier 3 CF:

Hore|
10f 2|

H.ANT file loaded

Peak

Reduced Bandwidth

5150 MHz to 5250 MHz

Peak Search

o Aglend 215600 Jan 22, 2013

R T | PeakSearch

Next Paak Next Paak
Mext Pk Right Mext Pk Right
Mext Pk Loft| Mext Pk Loft|
Min Search) Min Search)
ROSTR I oo R S M1 52 vy L
PE-Pk Search PE-Pk Search
i B Marker .

Mkr 5 CF 5 Mkr 5 CF
Hare| Hare|
Lok 2| § . Lok 2|

2ANT filo leaded
12MBPS

Paak Search 5 Aghond 23REAL Jan 22, 2013 R T | PeakSearch
Next Paak ) Next Paak
Mext Pk Right Mext Pk Right
Mext Pk Loft| Mext Pk Loft|
Min Search) Min Search)
| o e b o it Aot |
PE-Pk Search PE-Pk Search
Y EF‘ i Harker Y EF‘

5.249630000 GHz

| Bl |
Hore £4.27 dBV/m Haora|
Lok 2| Lok 2|

24MBPS
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5350 to 5460 MHz

o Aghent 271RAL Jae 22, 2013 R T  PeakSearch

o Aglend JE11TH  Jas 22, 2013 R T  PeakSearch

Naxt Paak| Naxt Paak|
Next Pk lhmt Next Pk lhmt
Nt Pk Laft, Nt Pk Laft,
Min Search) Min Search)
PE-Pk Soarch) Pi-Pk Search)
Mkr 5 CF Mkr 5 CF
Hore Hore
Lok 2| Lok 2|
Status, C:\
6MBPS Peak 6MBPS Averag
o Aglend 231547 Jas 22, 2013 R T | PeakSearch i Aghent 23145 Jan 22, 2013 R T | PeakSearch
4 wiin Naxt Paak| Naxt Paak|
Next Pk lhmt Next Pk lhmt
Nt Pk Laft, Nt Pk Laft,
Min Search) Min Search)
PE-Pk Search) Pi-Pk Search)
Mkr 5 CF Mkr 5 CF
Hore Hore
) Lok 2| . Lok 2|
Status, C:\ atus, C:\RLHORNLZ.

12MBPS Peak 12MBPS Average
o Aghon 23 Jan 22, 2013 R T | PeakSearch 0 Aghent Z1TAT Jas 22, 2013 R T | PeakSearch
BOCES vocron s e T
Next Pk lhmt Next Pk lhmt
Nt Pk Laft, Nt Pk Laft,
Min Search) Min Search)
PE-Pk Search) Pi-Pk Search)
5.368450000 GHz L Hir 5 CF
3/ | |
64.83 dB/m Noral More
) . Lok 2| . . . Lok 2|

C o Io i\ T fido ke

24MBPS Peak 24MBPS Average
2, 213 R T | PeakSearch 2, 213 R T | PeakSearch
et 2 TN BTN vocren
Next Pk lhmt Next Pk lhmt
Nt Pk Laft, Nt Pk Laft,
Min Search) Min Search)
l Pe-pk search Pi-Pk Search)
Mkr 5 CF Mkr 5 CF
Hore Hore
Lok 2| Lok 2|

o lsaded

MCS7 Peak

MCS7 Average
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Agilent 14:51:43 Feb 22, 2013

Vo m #fitten @ dB

m....mr-.m»"ﬁ"f-'4"l"»w‘»-,-w‘\.»l\*'w’u
TP

P #“,. . J..‘un‘wf,«JM’»V‘FMM.

Marker
7.890080000 GHz
8.17 dBpY/m

] n

File Operation Status, C:\BLHRN.ANT file loaded

5460MHz to 8000MHz

R T |Hct Fetn Posn lent 14:56:13 Feb 22, 2013
Top #Atten 8 dB
Center

ARt Bottom

#/BH

B kHz o il

File Operation Status, C;\BLHRN.ANT file loaded

R T [PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

[t

Peak

Reduced Bandwidth
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10.3.2.2.3 Operation in the 5470MHz to 5725MHz band

10.3.2.2.3.1 Significant emissions data table

Channel 100
Peak Peak A A
Frequency . Azimuth ea- ea. v_g "? Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBm) Margin (dB) (dB) Polarit orientation
H (dBuV/m) | (dBm) | (dBuv/m) | (dBm) - v
11160 1 26 65.1 -39.7 58.4 -46.4 -21.2 -41.2 18.5 5.2 Horizontal Side
Channel 116
. Peak Peak Avg Avg . L .
Frequency . Azimuth ) N - , Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Readne RXE Reading (dBm) (dBm) |Margin (dB) (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) B v
11120 1 36 66.3 -38.5 55.3 -49.4 -21.2 -41.2 17.3 8.2 Vertical Vertical
Channel 140
. Peak Peak Avg Avg . L .
Frequency R Azimuth ) N - , Peak Limit | Avg Limit Peak Avg Margin Antenna EUT
(MHz) Height (m) (degree) Reading Reading Reading Reading (dBm) (dBm) |Margin (dB) (dB) Polarit orientation
H (dBuv/m) | (dBm) | (dBuv/m) | (dBm) E v
11400 1.33 34 66.5 -38.3 56.5 -48.3 -21.2 -41.2 17.1 7.1 Vertical Flat

Generic example of how Field strength measurement is calculated:

E[dBuV/m]

Sample measurement (conversion of field strength to EIRP):

Measurement at 11400MHz,

Peak measurement:
EIRP [dBm] = E[dBuV/m] +20 log(1)-104.77
= 66.5—-104.77
=-38.3dBm

Average measurement:
EIRP [dBm] = E[dBuV/m] +20 log(1)-104.77
= 56.5—- 104.77
=-48.3dBm

18.2 (raw receiver measurement ) + 15.8 (antenna factor) + 1.45 (cable factor)
35.45 (dBpV/m).
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10.3.2.2.3.2 Emissions between 1000 to 8000 MHz

1000MHz to 5350MHz

# Agilent 13:02:22 Feb 23, 2013 R T | Peak $Search

Next Peak
Next Pk Right
Next Pk Left.
Min Search
Pk-Pk Search

Mkr 3 CF|

More
WUBH 10 kHz 1of2

pyright 2000-2010 Agilent Technologies

5350MHz to 5460MHz

gilent 12:57:44 Feb 23, 2013 R T |PeakSearch Agilent 12:59:49 Feb 23, 2013 R T |PeakSearch

#Atten O dB Next Peak pY/m #Atten O dB Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left
Ay A el «Mrwj.lw«,v«%.-,ﬁm 8 i cearch Wi Search

Pk-Pk Search Pk-Pk Search

" |5.359530000 GHz mra e mra e
63.44 dBpV/m Hore Hore
W 1of 2 : g . 1of 2
2000-2010 Rgilent Technologies
Peak Average
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5460MHz to 5470MHz

|
i L;.-;,xu,\.l‘./\,1r4(»r\»twm.r\»r-'-‘"‘ﬂ'f""ﬁ“\f‘N-'*MJ‘

"~r"lwwl" {lnfwwy\”m 'r“N.l

File Operation Status, C:\A1HORN1Z2.ANT file loaded

Agilent 23:39:05 Jan 22, 2813 R T | Peak Search w5 Agllent 23:48:38 Jan 22, 2013

Next Peak
Next Pk Right
5 Next Pk Left
ol o

Min Search

Pk-Pk $earch

ot 5.469683008 GHz
65.77 dBul/m
1o

R T |PeakSearch

Next Peak
Next Pk Right
R Next Pk Left

Min Search
Pk-Pk $earch

Mkr 3 CF

More
1af 2

File Operation Status, C:\A1HORN1Z2.ANT file loaded

6MBPS

12MBPS

| ,,,,.4F..wf‘,,,,‘.,.‘.‘.'.(vr‘f|\,_'/I,n,.,\.‘__,,“g.w\,“_\.l.,n‘wy\,,#,‘,J,‘.p.\v.\mﬂm’w.l'ul«fw‘i\"«

R T SN T

Agilent 23:47:46 Jan 22, 2613 R T | Peak Search Agilent 23:49:59 Jan 22, 2613

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

ke 5.468100000 GHz
. 65.17 dBul/m
o 578 Gz

R T |PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

Hore
1af 2

24MBPS

MCS7
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5725MHz to 5825MHz

Agilent 89:12:57 Jan 23, 2613 R

.ﬁw}f\q\’wﬂ;,‘A,bn\wf'»j].u

,\'#"1"'4“1W"W‘)‘,ﬁ‘o‘,ﬁ‘\“«){w‘;ﬁ"yﬂn,"y\'-‘.\wnﬂ

File Operation Status: C:\RLHORN1Z.ANT file loaded

Agilent 89:14:15 Jan 23, 2613

T |Peak Search
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Min Search

Pk-Pk Search

Marker
el 5.823670000 GHz
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File Operation Status: C:\RLHORN1Z2.ANT file loaded

R T |PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
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1
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n Statuss C;\ALHORN12.ANT file loaded

Agilent 08:15:31 Jan 23, 2813 R
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5825MHz to 8000MHz

gilent 13:28:09 Feb 23, 2013 R T | Peak Search

U/ m #Atten O dB N Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF Mkr 3 CF
More o - e More
' lof2 . - ; lof2
C ht 2000-2010 Agilent Technologies ght 2000-2010 Agilent Technologies

% Agilent 13:25:45 Feb 23, 2013 R T |Peak Search

P #Atten O dB Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Peak

Reduced Bandwidth

10.3.2.2.4 Emissions between 8000MHz to 40000MHz

The plots shown below are those of BMBPS which is representative of the other data rates.

800MHz to 18000MHz

Agilent 15:46:84 Jan 23, 2013

nter not responding

R T Trace

Trace
2 3

Clear Hrite
Max Hold
Hin Hold

View
Blank

More
1 of 2
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18000MHz to 26000MHz
45 Agilent 19:29:08 Feb 25, 2813 R T [PeakSearch

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

- More
< o 1 0f 2

# #1 7

File Operation Status, C:\18GHZ25.ANT file loaded

26000MHz to 40000MHz
3 Agilent 19:37:03 Feb 25, 2013 R T [PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

- More
N W1 VBM 30 kHz 1of 2

File Operation Status, C:\2640LNA.AKP file loaded
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EXHIBIT 11 Frequency Stability

Test Engineer: Peter Feilen

11.1 Test Procedure

For this test, the EUT was placed inside an environmental chamber. Antenna port conducted
measurements were performed at the operating temperature ranges specified by the manufacturer
owner’s manual. In addition, the supply voltage was varied per the operating ranges specified in the
owner’s manual.

11.2 Limit

Manufacturer of U-NII devices are responsible for insuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in
the user’'s manual.

11.3 Test Data

The data collected shows that the frequency stability of the EUT is better than 1PPM and hence will
result in the EUT will remain within the bands of operation.

Supply Voltage (V)
3.13 3.30 3.46 LIMIT
Nominal Measured Measured Measured Lower Upper Result
Channel Frequency| Frequency Frequency Frequency Frequency Frequency (Pass/
Temp (MHz) (Hz) (Hz) (Hz) (Hz) (Hz) Fail)
36 5180.0 |[5180005000|5180005000|5180005000( 5179896400 | 5180103600 Pass
-40°C 64 5320.0 |5320005000|5320005000(5320005000| 5319893600 | 5320106400 Pass
112 5560.0 |5560008000 (5560008000 |5560005000| 5559888800 | 5560111200 Pass
36 5180.0 |5179995000|5179995000(5179995000| 5179896400 | 5180103600 Pass
23°C 64 5320.0 [5319995000|5319995000|5319995000( 5319893600 | 5320106400 Pass
112 5560.0 |5560045000 (5560042000 (5560045000| 5559888800 | 5560111200 Pass
36 5180.0 |5179998000|5180002000(5179998000| 5179896400 5180103600 Pass
+85°C 64 5320.0 |5319975000|5319975000(5319975000| 5319893600 ( 5320106400 Pass
112 5560.0 |[5559998000 (5559998000 (5559998000 | 5559888800 | 5560111200 Pass
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EXHIBIT 12 Conducted Emissions Test, AC Power Line

Test Engineer: Khairul Aidi Zainal

12.1 Test Setup
The test area and setup are in accordance with ANSI C63.4 and with Title 47 CFR, FCC Part 15,

Industry Canada RSS-210 and RSS GEN. The EUT was placed on a non-conductive wooden table,
with a height of 80 cm above the reference ground plane. The Generic DC power supply was then
plugged into a 50Q (ohm), 50/250 uH Line Impedance Stabilization Network (LISN). The AC power
supply of 120V was provided via an appropriate broadband EMI Filter, and then to the LISN line
input. Final readings were then taken and recorded. After the EUT was setup and connected to the
LISN, the RF Sampling Port of the LISN was connected to a 10 dB Attenuator-Limiter, and then to
EMI receiver System. The EMCO LISN used has the ability to terminate the unused port with a
50Q (ohm) load when switched to either L1 (line) or L2 (neutral).

12.2 Test Procedure

The EUT was investigated in continuous modulated transmit mode and continuous receive mode
for this portion of the testing. The appropriate frequency range and bandwidths were selected on
the EMI Receiver, and measurements were made. The bandwidth used for these measurements is
9 kHz, as specified in CISPR 16-1, Section 1, Table 1, for Quasi-Peak and Average detectors in the
frequency range of 150 kHz to 30 MHz. Final readings were then taken and recorded.

An off-the-shelf DC power supply was used during the test to supply the EUT with the appropriate
DC voltage.

12.3 Limits of Conducted Emissions at the AC Mains Ports

Frequency Range Class B Limits (dBuV) Measuring
(MHz) Quasi-Peak | Average Bandwidth
0.150 -0.50 * 66-56 56-46 RBW = 9 kHz
0.5-5.0 56 46 VBW 2 9 kHz for QP
5.0-30 60 50 VBW = 1 Hz for Average
* The limit decreases linearly with the logarithm of the frequency in
this range.
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12.4 Test Data

Manufacturer: | B&B Electronics
Date(s) of Test: | 03/26/13
Project Engineer: | Khairul Aidi Zainal
Test Engineer: | Khairul Aidi Zainal
Voltage: | 120 VAC
Operation Mode: | Continuous transmit, modulated
Environmental | Temperature: 71°F
Conditions in the Lab: | Relative Humidity: 40%

Test Location: | X | AC Mains Test area Chamber
X | 40cm from Vertical Ground Plane 10cm Spacers
EUV Hleezel Onr X | 80cm above Ground Plane Other: >
Measurements: Pre-Compliance Preliminary X | Final
Detectors Used: Peak X | Quasi-Peak X | Average
0.168 L1 48.5 65.0 16.5 34.7 55.0 20.3
0.227 L1 36.5 62.6 26.1 18.5 52.6 34.1
0.620 L1 41.2 56.0 14.8 37.6 46.0 8.4
18.320 L1 34.8 60.0 25.2 29.3 50.0 20.7
0.171 L2 48.7 64.9 16.2 32.8 54.9 22.1
0.208 L2 40.1 63.3 23.2 20.1 53.3 33.2
0.620 L2 35.1 56.0 20.9 31.3 46.0 14.7
18.060 L2 34.7 60.0 25.3 29.0 50.0 21.0
Notes:
1) The emissions listed are characteristic of the power supply used. Changing transmit channels did not change the
emissions.
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These screen captures represent Peak Emissions. For conducted emission measurements, both a Quasi-
Peak detector function and an Average detector function are utilized. The emissions must meet both the
Quasi-peak limit and the Average limit as described in 47 CFR 15.207 and RSS GEN 7.2.4.

(B3] 15:23:81 HRR 26, 2813 Last Hrd (B3] 15:33:51 HRR 26, 2813

Last fird
ACTU DET: PEAK Key Menu HARKER ACTU DET: PEAK Key Menu
MERS DET: PEAK DP AUG - 170 kHz MERS DET: PEAK DP AUG -
HKR 178 kHz 50.16 dBul HKR 178 kHz
49,65 Byl 58,15 byl
LOG  REF 75 @ dBpV HHg"E? LOG  REF 75 @ dBpV HHg"E?
T T
dBs dBs
HRRKCR HRAKCR
AN AN
0ae | T~ s 0ae | T~ s
~ ~
HEXT HEXT
= PLfL -~ PLfL

" i -
MR 5B Wlﬁm it VLML ALY KEX] PE MR SB /AN T A M i S KEX] P
strc| | ik meﬁ' RIGHT st | IR

RI1GH1

ACORR ACORR
HEX1 PR HEX1 PR
LEF1 LEF1
START 158 kHy STOP 38.88 NHz Nore CEMTER 15.88 HHz SFAN 29.83 NHz Nore
RL A1F BH 9.8 kHz RUG EW 38 kH:z SHF 2.49  sec {fof ¢ R1 #1F BH 9.8 kHz RUC BH 38 kH: SHP 2.49  sec {of ¢
Line 1 Line 2

6.5 Test Setup Photo(s)
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APPENDIX A - Test Equipment List

7, W LS RESEARCH LLC
Ay

Wireless Product Development
Equipment Calibration

Dale - §-kan-2013 Type Test: Rarkater] Emissa Job@: C1562

Prepared By. AKS Customer - B85 Blectranics Ounle #3057
[Ma [Assas [Desai [ o |Modeld [Saidg CalDale ClDweDale | Fpipurent Stakes
1 E%0W0 08-21GH: LN MniGrouls  ZVA-213K-S+ T WA TVWAN3  Acive Callraion
2 AA 96000 Doule Filge Hom A nisma KD 3115 BIH4138 SR VWAN3  Acive Callralion
3 AA D60M4 Pasefia Gore BV SBT3 VA1 V2013 Acive Callxaion
4 AA DGO 24GH: Hoh Pass Filer ] HF-L- W16 2202 GPIYR  GPWAN3  Acive Callralion
5  AA 960161 Hohpass Filar K&l Micowave  11SH10-8000 2 1MVANZ 12132013 Acive Caltraion
[ F-13:2GH: SpecinumAnalzer Aglent EASA MY 4251225 202012  G2WAN3  Acive Callraiion
7 E%0R F Presdectar Aglent NO03TA MY 45520110 202012  G2WAN3  Acive Callraiion
8 EE%01H 00K £-1GH: Anding Signal Generatr Aglent NEI1A MY 49060062 G202 GOWAN3  Acive Callraiion
9 AA 960004 Log Peridc Antena IO 93U6 124776 W0 WIEN3 Acive Callraiion
W AA 950005 Bcanical Ankmna [: 7 21| 96012280 WO GRAN3 Acive Callralin
N BT SpecnmA nalyzer Aglent EA6A USI530564 S S Ackve Calbaalion

400 —

Y7 ) Momas. [ e

Wireless Product Development
Equipment Calibration

4 LS RESEARCH LLC
Ay

Dale : 17-Oct- 212 Type Test: Condixted measurements Job#: C1562
Prepased By: Al Zaina udomey - B&B Blectranics Ounle & 357
N [Assel# | Desciiplim Madackrer [Model® [Serids CdDale [caDeDds | Epipren Stas
1 HEYN3 SpecamAnaly zer Agient EHAGA UB45HMS64 AT SN Adive Callxalin
2 AA S0M3 Phasef Goe BODO MR D A9 [a et ia)] Loy )] Adive Callxalin
3 AA 96014 Phasef e Ge B0 N2 SN0373 [yt 2] Loy ) k] Adive Callxalin
Progct Engneer: Jﬁ-@ Quclly A / :M‘JLA-&' V4 ’(_,z. g-ff
‘ Wireless Product Development
‘ Equipment Calibration
Date : 17-0ct-2012 Type Test: AC mains Job#: C-1562
Prepared By: Aidi Zainal Customer: B&B Electronics Quote #: 312057
[no. [assets Description [manufacturer  [uogerz [seriai# Cal Date Cal Due Date _|Equipment Status |
1 EES80013 EMI Receiver HP 85464 System 3617A00220;3448A 21172013 211722014 Active Calibration
2 EES60014 EMIReceiver-fiter section HP 854604 3448400296 2112013 112014 Active Calibration
3 AASE0031 Transient Limiter HP 119474 3107401708 9272012 97272013 Active Calibration
4 EE 960084 LISN Com-Pawer L2154 191820 212012013 21202014 Active Calibration

M Jod
Project Engineer: .’,'jf-*" Quality Assurance:
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APPENDIX B - Test Standards: CURRENT PUBLICATION

DATES RADIO
STANDARD # DATE Am. 1 Am. 2
ANSI C63.4 2003
ANSI| C63.10 2009
FCC 47 CFR, Parts 0-15, 18,

90, 95 2013

RSS GEN 2010

RSS 210 2010

RSS 102 2010
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APPENDIX C - Uncertainty Statement
Table of Eannded Uncertainti Values, iK=2i for Sﬁecified Measurements

Radiated Emissions 3 — Meter chamber, Biconical Antenna 4.82 dB
3-Meter Chamber, Log Periodic
Radiated Emissions Antenna 4.88 dB
Radiated Emissions 3-Meter Chamber, Horn Antenna 4.85 dB
Radiated Emissions 10-Meter OATS, Biconical Antenna 4.32 dB
Radiated Emissions 10-Meter OATS, Log Periodic Antenna 3.63dB
Absolute Conducted Emissions Agilent PSA/ESA Series 1.38 dB
AC Line Conducted Emissions Shielded Room/EMCO LISN 3.20dB
Radiated Immunity 3 Volts/Meter in 3-Meter Chamber 2.05 Volts/Meter
Conducted Immunity 3 Volts level 2.33V
EFT Burst, Surge, VDI 230 VAC 54.4V
ESD Immunity Discharge at 15kV 3200V
Temperature/Humidity Thermo-hygrometer 0.64° / 2.88 %RH
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